
Material Test Report 
Heat Code: m An Amen-Forge Group Company ' 

[SO 9001 :2608 Certified 

PLESA STEEL INC. Po: 49 1 Sale6 Order: 1 1 6 5 8 1  

5100  WESTHEIMER ROAD ltem Code: 0 1 5 2 6 0 0 1 0 0 - 0 0 2 0 ~  1 Qiy Shipped: 1 0 0  

SUITE 2 0 0  ltem Desc: F L G  06.00 0150  SO RF 

Houston, TX 7 1 0 5 6  Suppiier: CMC Supplier Heat: 3 0 3 5 1 8 1  

C Carbm 0.20 
Mn Manganese 
P Phosphomus 0.010 
S sulphur 0.016 : Cb c o l u ~ i u m  0.004 

J 7440-50-8 i CuNiCrMO 0.425 CU copper 0.23 

Ni Nickel 

I i 
Mechanical Testing Other 

Test Lab AFG ! MHc 3035181 
~ e s t  Bar Sire 

Ela i % i  

Sacrificial Piece ! EF 
163 - 163 
30 

EPCW ~ . p p ~ e r  homcalon Tnis omeuc! way ;unta t i  une or m o ~ s t r x i c c n c m r a ~  s.?ee lo :ne -con -9 m..rsmarii u1 Senon 3 '5  c'ine EmCrgFnCY Pan, -C en3 
ccmmm'h ~ght-:o.r(no* ~n ,T fie . o~:neS~.ncii.no ~inendmnntsaro ñea~tnnnet m ~n ot :986' ano 01 5 F R F. 3?2 ~ m n l i a  I reporaoe :nema. avino ucha 
cneskmsr*'ii ihs "EPCRI\'io'~mnand a rnem n i  ASsRaR Semlcaa (CAS)rso an. n .moei r o,ovded<or eacn s.:* c icmci '  nsdu+on <=!he percont oyue:g-1 oflno memiea 
p r ~ s o n t ~ l n i s  ~rad .3  1 ir )o.< icrconsioily ac,c!ooafannins ihomer yo,, fscl 7 r rsg~iiedio aiomn a Toxc Rolelse I n v u ? ! ~ ~  9awrt .?de, EPCUA Secnon 313 

Gauge Lenqth 2 

No Peld repair perfomed. Chemical Analyris resuits shown are actual. Forgingo are capable of passing 
hydroatatic test compatLble with the appropriate rating. ~longation taken Erom a rourid specimen. Yield strenqth 
was determined using the .2% offset method. Al1 material supplied under this order is certified to be free of 
rnercury cantaminarion and no mercury bearing eq~ipment was used in manufacturing, fabrication or testing. Made 
in USA. 
No weid repair performed on this product. 
Product camplicnt with NACE MR0175 / ISO 15156 latest edition and dimensions to ANSI B16.5 - 2009 
Tensile Testing Pez ASTM E8; ~ r i n e ~  ~ardness ~ e r  ASTM EIO 
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Certification No.: 255843  i 
i 

Cerüfication Date: 1 2 / 2 1 / 2 0 1 2  
i 

This repon ir bhued in compliancewith lhe requiiements ofENIIIZ04 3.1 1 ISO 10474 3.1.b 1 
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